

# Performance Test Results Report

## Basic Performance Test -

Time Stamp	Latency	Download	Upload
Wednesday 29 April 2020   23:4:54	27 Ms	9.73 Mbps	13.10 Mbps

## Advanced Performance Test -

### Download Test

Download speed achieved during the test was 9.73 Mbps

### Upload Test

Upload speed achieved during the test was 13.10 Mbps

## Summary Advanced Performance Test -

### Result Message

Your speed test has completed and the results are shown above, however during the test an error occurred while trying to retrieve additional details regarding your service. As a result we are unable to determine if the speed you received during the test is acceptable for your service. Please re-run the test if you require this additional information.